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CUSTOMER NAME: DECNO GROUP LIMITED
ADDRESS: LONGQUAN ROAD, ZHANGQIU, JINAN, SHANDONG, CHINA
Sample Name . SPC FLOOR

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Aug 25, 2020
Testing Start Date : Aug 25, 2020
Testing End Date : Aug 28, 2020
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

Za

Bryan Hong
Authorized signatory

Unless otherwise agreed In writing, this document le Issued by the Company subject to its General Conditions of Service printed
overleal, avallable on request or accessible at hitp:/iw s.com/en/Terms-and-Conditicns.aspx and, for electronic format documents,
subject to Terms and Condllinns for Elsdrnnlc acumen 5 al t 2 nrms—an Candiuonsznrms -6 Do:umenl as| x
Attention Is drawn to the of liability, ind € ny ocumen
heraun rellacla lhs Ccmpanye m:lmgs at the tlms cl |ls mlarvsnhon unly and wltnin the limits ol
Client's instructions, if any. T ¥'s sole is to its Client and this does nat parties to a
transaction from exercising aII thslr rights and obllgatlans um{a! the ts. This d t cannot be
except in full, wlthout prior wrlt!an ppr of the Comp Any horized alteration, forgery or falsification of the content or
is and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
rasults shown In lh}s test report refer only Io the sample(s) tested and such sampla{s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(B6-T55) 8307
1443, or emalil: CN.Docchee 15.com
No.31 Xianghong Roed, Xiangn Torch Industi Mxmmﬂmllrmm 361101 t (B6-602) 5765857  f (B6-592) 6765380  www.sgsgroup.com.cn

RE-ER W E (AR ) FUEAE g HB4R:361101 1 (B6-502) 5765857  f (86-692) 5765380  © sgs.china@sgs.com
]
Member of the SGS Group (SGS SA)



TEST REPORT

No. : XMIN2008007979CM

Date: Aug 28, 2020

Page: 2of 3
Summary of Results:
No. Test Item Test Method Result
Critical angle of inclination:
] ) AS 4586-2013 Amdt 1-
1 Slip resistance 15.2°

2017 Annex D o
Classification: R10

Original Sample Photo:

Testing direction & surface

Sample
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Test Item: Slip resistance
Sample Description: Flooring, See photo
Test Method: AS 4586-2013 Amdt 1- 2017 Annex D
Test Condition:
Specimen: 970mmx505mm, 1pc, see photo
Testing surface: see photo
Testing direction: see photo
Test result:
Test item(s) Test result(s) Classification
Slip resistance (oil-wet ramp test) Critical angle of inclination; 15.2° R10
Classification of pedestrian surface materials according to the oil-wet inclining platform test:
Slip resistance assessment group Angle(degrees)
No classification X<6°
R9 6°<X<10°
R10 10°sX<19°
R11 19°sX<27°
R12 27°sX<35°
R13 X=35°
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B DECNO

floor of innovation

SGS Test

SGS international authoritative standard inspection

organization

SGS certification means a compliance certification
conducted by SGS to targets based on standard, reg—
ulations, customer requirements, etc. Inspection, de—
tection, authentication, certification, etc. must be con—
ducted before relevant certification.

ISO 7001 150 |400|

Quality Management System  Environmen t Management System

Tel: +86-400-110-0010
Web: www.decnofloorings.com
Email: sales@decnoflooring.com

Whatsapp/Wechat:+861/7/7/36066/787



